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EMI TEST REPORT

Test Report No. : 23HE0036-HO-1

Applicant : Pioneer Corporation

Type of Equipment : Digital Wireless Speaker System
(Transmitter)

Model No. : XW-HTD630(T)

Test standard : FCC Part 15 Subpart C
Section 15.207, Section 15.247

FCCID : AJDT101

Test Result :  Complied

1. . This test report shall not be reproduced in full or partial, without the written approval of
A-Pex International Co., Ltd.

2. The results in this report apply only to the sample tested.

3. This equipment is in compliance with above regulation. We hereby certify that the data
contain a true representation of the EMC profile.

4. The test results in this report are traceable to the national or international standards.

5. This test report does not constitute an endorsement by NIST/NVLAP or U.S. Government.

Date of test  : March 14,17, 18, and 25, and April 9, 2003

Tested by ) W

Hiroka Umeyama
EMC Head Office Division

i ol

Hironobu Shimoji
Group Leader of EMC Head Office Division

Approved by ;

A-Pex International Co., Ltd. EMC Head Office Division.
4383-326 Aszma-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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SECTION 1: Client information

Company name : Pioneer Corporation

Brand name : PIONEER

Address ; 4-2610 Hanazono, Tokorozawa-shi, Saitama, 359-8522, JAPAN

Telephone Number : +81-42-990-2438

Facsimile Number : +81-42-990-2077

Contact Person : Tatsuo Ohnobu

SECTION 2: Equipment under test (E.U.T.)

2.1  Identification of E.U.T.

Type of Equipment : Digital Wireless Speaker System (Transmitter)

Model No. : XW-HTD630(T)

Serial No. : 12

Rating : AC Adaptor: AC120V/60Hz

Country of Manufacture  : Transmitter : Malaysia

AC Adaptor : Myanmar
Receipt Date of Sample : March 13, 2003

Condition of EUT : Engineering prototype

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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2.2 Product Description

Pioneer Corporation, Model: XW-HTD630(T) (referred to as the EUT in this report) is the Digital Wireless Speaker
System (Transmitter).

The clock frequency used in EUT is 8/12.288/24.576MHz.
Frequency band : from 2414 MHz to 2468 MHz

Frequency of operation 12414, 2432, 2450, 2468MHz

Type of Modulation : GFSK
Antenna Type : Dipole
Antenna Gain : Max: 1.69dBi
ITU code :FID

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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SECTION 3: Test specification, procedures & results

31

Test Specification

Test Specification

FCC 47CFR Partl5 Radio Frequency Device Subpart C Intentional Radiators

Title FCC 47CFR Partl5 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz, and
5725-5850MHz
3.2  Procedures and results
No. (Item " Test Procedure = |Specification Remarks Deviation |Worst margin_ |Results
Conducted Section 15.207 20.5dB Complied
I ANSI C63 4:2001 - N/A 0.3484MHz
emission N
2 [6dB Bandwidth | ANSI C63.4:2001 |Section 15.247(a)(2) |[Conducted [N/A - Complied
3 Maximum Peak ANSI C63.4:2001 Section 15.247(b)(3) Conducted |N/A - Complied
Output Power
Section 15.247 (c) 6.1dB Complied
g (Outof AN C634:2001 Conducted/ |y, 14589, 5MHz
Band Emission Radiated .
Vertical
5 Ezsg:cted Band ANSI C63.4:2001 Section 15.247 (c) Radiated N/A - Complied
6 |Power Density | ANSI C63.4:2001 |Section 15.247 (d) |- N/A - Complied

These tests were performed without any deviations from test procedure excluding below additions or deviations.

3.3

Confirmation

A-Pex International hereby confirms that E.U.T., in the configuration tested, complies with the specifications FCC Part
15 Subpart C Section 15.207 and 15.247.

A-Pex Internationatl Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Faesimile

: +81 596 24 8116
: +81 596 24 8124
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3.4  Uncertainty

Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test was +1,3dB.

L The data listed in this test report may exceed the test limit because it does not have enough margin.
B The data listed in this test report has enough margin.

Spuricus Emission (Radiated)
The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB.
The measurernent uncertainty (with a2 95% confidence level) for this test using Logperiodic antenna is +£5.2dB.

'The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is <6.6dB.
B The data listed in this test report may exceed the test limit because it does not have enough margin.
LIThe data listed in this test report has enough margin.

Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test was +3.0dB.

C1The data listed in this test report may exceed the test limit because it does not have enough margin,
M The data listed in this test report has enough margin.

3.5 Test Location

A-Pex International Co., Ltd. EMC Head Office Division. No.1 and No2 semi Anechoic chamber

No.3 Measurement room

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone @ +81 596 24 8116

Facsimile : +81 59624 8124

This semi anechoic chamber has been fully described in a report submitted to FCC office, and listed on February 01
and June 05, 2002.  (Registration number: No. 1: 313583 No.2 :846015 Industry Canada: No.1: IC4247 No.2 -
1C-4272-2)

*NVLAP Lab. code: 200572-0

E

3.6 Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Isc-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The EUT exercise program used during radiated and conducted testing was designed to exercise the various system
components in a manner sirmilar to typical use.

The sequence 15 used : 1. Transmitting mode (ch1:2412MHz)

2. Transmitting mode (ch2:2432MHz)
3. Transmitting mode {ch4:2468MHz)

Justification: The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals

2 1
: B: :
EBUT
1
AC120V/60Hz

* Cabling was taken into consideration and test data was taken under worst case conditions.

Description of EUT and Support equipment

No. | Item _ | Model number Serial number | Manufacturer | FCC ID Remark
A | Digital Wireless- { XW-HTD630(T) | 12 Pioneer ' AIDT10! . | EUT. .
| -S'pe_a._ksr System : _ . Corporation : '
-(Transmitter) e L o BT
B [/AC Adaptor . | AWR7006 - - | 0305 - - | Pioneer - . |EUT
R R . R .Corporation ' R
List of cables used
No. | Name . . " : | Length (m) { Shield Backshell Material
1 DC Power Cable 1.9 N Polyvinyl chloride
2 Audio Video cable 14 N Polyvinyl chloride

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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SECTION 5: Conducted Emission, Section 15.207

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. 1/O cables and AC cables that were connected to the peripherals were bundled in center. They were folded
back and forth forming 2 bundle 30cm to 40cm long and were hanged at a 40cm height to the ground

plane. Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a
LISN to the input power source. All unused 50ohm connectors of the LISN were resistively terminated in 50chm when
not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a reference ground plane
7.0 % 6.0min a No.1 semi Anechoic Chainber.

The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements have been performed with a CISPR quasi-peak detector (IF BW 9 kHz).

Measurement range: 0.15-30MHz

Test data : APPENDIX 3
Test result : Pass
Test instruments : MTR-01, MCC-03, MLS-02, MPL-01

SECTION 6: 6dB Bandwidth , Section 15.247(a)(2)

Test Procedure
The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
Test instruments : MBTR10, MCC-04

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone  : +81 596 24 8116
Facsimile : +81 596 24 8124



Test report No. : 23HE0036-HO-1

Page :90f 40
Issued date : April 9, 2003
FCCID AJDT1N

SECTION 7: Maximum Peak Output Power, Section 15.247(b)(3)

[Conducted]
Test Procedure

The Maximum Peak Output Power was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
Test instruments : MBTR10, MCC-04

SECTION 8: Out of Band Emission and Restricted Band Edge, Section 15.247 (c)

[Conducted]
Test Procedure

The Out of Band Emission (Conducted) was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3

Test result : Pass

Test instruments : MBTR10, MCC-04
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, lm by 1.5m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The Radiated Electric Field Strength intensity has been measured in the semi anechoic chamber (19.2x11.2x7.7m)

with a ground plane and at a distance of 3m, :

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

In any 100kHz bandwidth outside the frewuency band in which the spread spectrum intentional radiator is operating, the
rafdio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz bandwidth
within the band that contains the highest level of the desired power, based on a radiated measurement.

Test data : APPENDIX 3
Test result : Pass
Test instruments H MTR-01,MCC-01/12, MCC-05, MCC-06/11,MHA-05, MPA-01

MBA-03, MLA-03, MPA-04, MAT-07, MHA-01, MBF-01/02/03

SECTION 9: Peak Power Density, Section 15.247(d)

Test Procedure
The Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
Test instruments : MBTRI10, MCC-04

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 §124



Test report No.

: 23HE0036-HO0-1

Page : 10 of 40
Issued date + April 9, 2003
FCCID : AJIDT101

APPENDIX 1: Photographs of test setup

Page 11 : Conducted Emission

Page 12 : Other test except Conducted Emission and Spurious Emission (Radiated)

Page 13 : Spurious Emission (Radiated)

APPENDIX 2: Test instruments

Page 14 : Test instruments

APPENDIX 3: Data of EMI test

Page 15-18 : Conducted emission

Page 19-21 : 6dB Bandwidth

Page 22-24 : Maximum Peak Output Power

Page 25-37 : Out of Band Emission and Restricted Band Edge

Page 38-40 : Peak Power Density

A-Pex International Co., Ltd.

EMC Head Office Division,
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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APPENDIX 1: Photographs of test setup

Conducted Emission

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Other test except Conducted Emission and Spurious Emission (Radiated)

BT ST

Frigget i

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile :+81 596 24 8124
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Spurious Emission (Radiated)

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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APPENDIX 2: Test instruments

" MTRO1 st Receiver Rohde & Schwarz  Eswo RE/CE | 200%1101% 12
MCC-03 Coaxial Cable Fujikura/ S:,‘;‘}“/Ag“e"” _ CERE | 200V1219% 12
MLS-02 LISN(AMN) Schwarzbeck NSLK8127 CE 2002/11/11 %12
MPL-01 Pulse Limiter Rohde & Schwarz ESH3Z2 CE 2003/01/07 * 12
MBTRI10 Spectrum Analyzer; Rohde & Schwarz FSP30 RE 2003/11/13* 24
MCC-04 Microwave Cable Storm 421-011 RE 2003/01/14 * 12
MCC-01 Coaxial Cable Suhper/storm/Agilent/TST - RE 2002/12/19 * 12
MCC-12 Coaxial Cable Fujikura/Agilent - RE 2002/05/09 * 12
MCC-05 " Microwave Cable Storm 421011 RE 2003/01/14 * 12
MCC-06 Microwave Cable Storm 421-011 RE 2003/01/14 * 12
MCC-11 Microwave coaxial cable Suhner SUCIODT‘EX RE 2003/03/27 * 12
MHA-05 Horn Antenna Schwarzbeck BBHA9120D RE 2003/01/11 * 12
MPA-01 Pre Amplifier Agilent 84498 RE 2003/02/08 * 12
MBA-03 Biconical Antenna Schwarzbeck BBA9106 RE 2002/05/02 * 12
MLA-03 Logperiodic Antenna Schwarzbeck USLP9143 RE 2002/05/02 * 12
MPA-04 Pre Amplifier Agilent 8447D RE 2003/03/13 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 RE 2002/12/24 * 12
MBF-01 SHF Bandpass Filter M-City 5GHz BPF RE 2002/04/30 * 12
MBF-02 SHF Bandpass Filter M-City 8GHz BPF RE 2002/04/30 * 12
MBF-03 SHF Bandpass Filter M-City 13GHz BPF RE 2002/04/30 * 12

All equipment is calibrated with traceable calibrations, Each calibration is traceable to the national or international
standards.
Test Item:

CE: Conducted emission

RE: Radiated emission,

A-Pex International Co., Ltd.

EMC Head Office Division.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 506 24 8124
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DATA OF CONDUCTED EMISSION TEST

A-Pex International Co.,Ltd. EMC HEAD OFFICE DIVISION

Applicant : Pioneer Corporation Report No. : 23HEG036-H0 - 1

Kind of EUT :Digital Wireless Speaker System Power ‘ : AG120V / 60Hz

Mode| No. : XW-HTD630(T) Temp°C/Humi%  : 24 / 42 2003/03/25

Serial No. :12 Operator : Hiroka Umeyama B

Mode / Remarks : Transmitting (Ch1)/ FGG ID:AJDTI01 / IC Number:775D-T101 M:i’:’f?ae%

LIMIT : FCCISC §15.207 (QP)
FCCI5C §15.207 (AV)

— N O:PX:AV
0 [dB £ V] << QP/AV DATA >> — L O:0P:AY
80
70
“\__-
60
]
50
40—+ {‘F éF
30 | : J
20
o
10 ‘f L @T
o |
0 ‘
158 . 2M L3N .5 .M 1L pl | N 5M ™ 108 200 30M
Frequency [Hz]
NO FREQ READING CF RESULT LIMIT MARGIN PHASE
QP AV QP AV QP AV ap
[MHz] [dBpV] [dBpVI [dB} [dBuV! [dBuV] [dBuV] [dBuVl [dB) [dB]
1 0.1500 30.5 S 9.8 40.3 — 66.0 ——- 27 — N
2 0.2290 28.3 — 10.0 38.3 — 62.5 — 24.2 — N
3 0.3484 28. 4 — 10.1 38.5 — 5.0 —o 2056 —— N
4 0.5788 18.7 — 10.4 261 — 56.0 —— 26.9 -— N
5 0.8850 7.8 —_— 10.6 18.4 —— 56.0 — 37.6 — N
6 1.28271 1.7 e 10.7 12,4 — 56.0 — 43.6 — N
7 8.8216 6.5 — 11.4 49 -— 60.0 — 55.1 —— N
8 26.4479 0.5 _— 12.9 1224 — 60.0 —- 4.6 —- N
g 12.2896 -1.6 —— 11.7 0.1 — 60.0 — 49.9 — N
10 0.1878 28.1 _— 10.0 38.1 — 641 — 26.0 — L
11 0.2290 26.4 -— 10.0 6.4 - 62.5 — 26.1 —— L
12 0.3484 25.4 e 10.1 35.5 — 5.0 -—— 235 — L
13 0.5788 14.4 —_— 10.4 24.8 — 56.0 — 313 — L
14 0.8850 5.6 — 10.6 16,2 — 56.0 —— 398 — L
15 1.2527 0.9 —_ 10.7 1.6 — 5.0 ——- 444 — L
16 8.8216 -1.5 — 11.4 9.9 e 60.0 — 51 —— L
17 12.2891 2.8 —— 1.7 14.5 —- 60.0 — 45,5 —- L
18 27.6491 2.0 _— 12.9 14.9 — 60.0 -— 451 — L

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected. CALGURATION:RESULT=READENG+C. F (L ISN+CABLE+Limitter)
Except for the above table : adequate margin data below the |imits. MLS-02 Page: 15
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DATA OF CONDUCTED EMISSION TEST

A-Pex International Co.,Ltd. EMC HEAD OFFICE DJVISION

Applicant : Pioneer Corporation Report No. . 23HE0036-HO =~ 1
Kind of EUT : Digital Wireless Speaker System Power _ : AG120V / 60Hz
Mode! No. : JW-HTD630 (T) Temp°C/Humi%  : 24 / 42 2003/03/25
Serial No. 112 Operator : Hircka Umeyama

Mode / Remarks : Transmitting (Ch1)/ FCC ID:AJDTI01 / IG Number:775D-T10% _-__5_%’—»”@

LIMIT : FCGI5C §15.207 (QP)
FCC15C §15.207 (AV)

0 [dB V] << PEAK DATA >> — N O:PEAK

80

10

60

50

40 ' )
30Mw§A L

20 'llél I g£

10

0
CT5M L 2M .34 5 1L} P | M 5M ™ 10M 20M 30M

Frequency[Hz]
0 [dB 1 V] << PEAK DATA >> — L O:PEA

80

10

60

50

A AT TR

20 T T ! L] ‘l“ I

10

158 .20 . 3N 5% LM i P ] M 5M ™ 10 200 30M
Frequency [Hz]

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+G. F (LI1SN+CABLE+Limitter
Except for the above table @ adequate margin data below the limits. MLS-62 Page: i



DATA OF CONDUCTED EMISSION TEST

A-Pex Internationai Co.,Ltd. EMC HEAD OFFIGE BIVISION
Date : 2003/03/25 22:50:52

Applicant : Pioneer Corporation Report No. : 23HEC036-HO - 1
Kind of EUT - Digital Wireless Speaker System Power - AG120V / 60Hz
Mode| No. : XW-HTD630(T) TempC/Mumi%  : 24 / 42

Serial No. 112 Operator : Hiroka Umeyama gf@’”’“‘

Mode / Remarks : Transmitting (Ch2) / FCC ID:AJDT101 / IC Number:775D-T101

LIMIT - FCC15C §15.207 (OP)
FCGI5C §15.207 (AV)

[dBuV] << PEAK DATA >> _ — N O:PEM
80
70

I
60

T — ]
50
40 ‘ [M

n. v“ dal 1y I N ; TR Lo 0 M L e ‘:"m,.‘
» i e s L
20 , H ,
10
)]
150 2N .M 5M .M M | M o ™ 10M Z20M 30M
Frequency [Hz]

0 [dB V1 <¢{ PEAK DATA >> — L O:PEAK
8¢
10

_\\
60

_\
50
40
10 M 'M } n ko by

Ty W T

20 et
10
¢
158 2N . M . 5M .M ™ L M 5N ™ 10M 208 J0M

Frequency [Hz]

CHART Wi THOUT FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+G. F (L1SN+CABLE+Limitter)
Except for the above table : adequate margin data below the limits. MLS-02 Page: 1?



DATA OF CONDUCTED EMISSION TEST

A-Pex International Co.,Ltd. EMGC HEAD OFFICE DIVISION
Date : 2003/03/25 22:52:59

Applicant : Pioneer Corporation Report No. - 23HE0036-HO ~ 1
Kind of EUT : Digital Wireless Speaker System Power . + AG120V / 60Hz
Model No. - XW-HTDB30(T) Temp°C/Humi%  : 24 / 42

Serial No. 112 Operator : Hiroka Umeyama ¢
WMode / Remarks : Transmitting (Ch4) / FEC 1D:AJDT101 / IC Number:775D-T101 @;—;

LIMIT : FCCI5C 515.207 (QP)
FCC15C §15.207 (AV)

0 [dB u V] << PEAK DATA >> — N O:PEAK

80

10

60

50

40 )
30 rA[ ! { i I VV\N“WAVWAWP_ \ ' !

20 B has bk

10

0
L1500 . 2H .M .50 M M M 3N 5M ™ 10M 208 308

Frequency [Hz1

0 [dB 1 V] << PEAK DATA >> — L O:PEK

80

10

60

50 )

20 | t|r||

10

150 2m . 3M oM TN N M an 5M ™ 10M 20M 308
Frequency[Hz]

CHART :WITHOUT FACTOR, Peak hold data.Data is uncorrected. CALGURATION:RESULT=READING+C. F (LISN+CABLE+L imitter)
Except for the above table . adeguate margin data below the [imits. MLS-02 Page: 18



DATA OF 6dB BANDWIDTH

A-Pex Internationa Co., Ltd.
EMC HEAD OFFICE DIVISON No.3 Measurement room

Company : Pioneer Corporation

Equipment : Digital Wireless Speaker System(Tx)

Model : XW-HTD630(T)

Sample No : 12

Power : AC120V/60Hz

Mode : Transmiting

FCCID :AIDTIO1

IC No. : 775D-T101
CH FREQ | 6dB Bandwidth | Limit

[MHz] [MHz] [kHz]

Low 2414.0 0.816 >500
Mid 24320 0.720 >500
High 2468.0 0.632 >500

Report No, : 23HE0036-HO- ]
REGULATION : Fec Partl5 Subpart C 247(a)(2)
Test Distance ‘-

Date : 2003/04/09
Termperature :21deg.C
Humidity :41%

ENGINEER  :HirokaHufyama

i3



Test report No.:25HE0036-HO-1
FCCID ‘AJDT101

6dB Bandwidth:Tx(ch1:2414MHz)

@ *RBW 100 kAz Marker 1 [T1]
*VBW 300 kHz 115.87 dBRV
Ref 120 dBpVv *Att 30 dB SWT 2.5 ms 2.414024000 GHz
124 ndg2 [T1] 6L 00 dB
- > BW 816[.000000p00 kEz
-110 " Dalta 2 {T1] [ |
1 ex «m,f“v“”'""w -19L1z aB
il ,./ MM
j&‘w Tamp 4TI TaBT
£ ! 188.78 dBpv
- - 2(.412860D00 GHz
B Temp 2| [T1 nap]
109.p3 dBuv
Fso 2l 41437
FPRE
70 EXT
60
5o }
-4 0
30
20
Center 2.414 GHz 400 kHz/ Span 4 MHz
Date: 9.APR.2003 15:43:06
.
6dB Bandwidth:Tx(ch2:2432MHz)
@ *RBW 100 kHz Marker 1 [T1]
*VBW 300 kHz 116.19 dBpv
Ref 120 dBpv SAtt 30 &8 SWT 2.5 ms 2.432016000 GEz
120 - ndB [TRL] 6l.oo dB
V’ﬂ* T2 BW 7201.000000D00 kHz
i al eriy [ 5]
11 M. % Delta_2 [T1]
oloo dm
1 ex | ] “'\\\u
1wm )wﬁ“"\..f\ M:\q’?ogp Hz
|- Tamy I [T1°tn
168.pp dBpv
2. 4306B4P00 GHz
90 Terp 2| [T1 ndp]
109.p9 gBpv )
60 21.432344b00 GHZ!
ERE
70 s
-5 0
50
Lan
|30
20
Center 2.432064 GHz 400 xHz/ Span 4 MH=z
Date: 9.APR.2003 15:38:34
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Test report No.:23HEQ036-HO-1
FCCID AJDT101

6dB Bandwidth:Tx(ch4:2468ViHz)

® *RBW 100 kHz Marker 1 [T1]
*VBW 300 kHz 116.03 dBpy
Ref 120 dBRV *Att 30 4B SWT 2.5 ms 2.468016000 GHz
120
N\
FI1¢ i
Y
1 Ex ww ‘L‘\-\.._\«
o @860[3008 GH
mazn | _,J"M'""-Uf qug E0P00, SH2
100 TR [ TSR] ‘\\‘
u/w 109.p2 dBpvV
. 2|.468312bo0 GHz
80
FPRE
|70 EXT
—50
20
20
Center 2.468 GHz 400 kHz/ Span 4 MH=z
Dater 9.APR.2003 15:32:37
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DATA OF PEAK OUTPUT POWER(CONDUCTED)

A-Pex Internationa Co., Ltd.
EMC HEAD OFFICE DIVISON No.3 Measurement

Company : Picneer Corporation Report No. : 23HE0036-HO- 1

Equipmen : Digital Wireless Speaker System(Tx) REGULATION : Fec Part15 Subpart C 247(h)(3)
Model : XW-HTDG630(T) Test Distance -

Sample N: 12 Date : 2003/03/17

Power @ ACI120V/60Hz Temperature : 23deg.C

Mode  : Transmiting (Ch1:2414MHz) Humidity :37%

FCCID :AIDTI01

ICNo. :775D-Ti01 5

ENGINEER—— Hiroka Umeyama
ch FREQ S/A Cable |ATTEN) Result | Limit | Margin
Reading Loss (1w}

[MHz] | [dBuv] | [dB] | [dB] |[dBuV]| [dBm]| [dB)
Low(l) [24140 [ 117.11 2.1 0.0 [1192 ] 300 | 17.8
Mid(6) [24320 | 116.99 2.1 00 |1191 | 300 | 179
High(11)| 2468.0 | 11659 20 | 00 1186 | 300 | 184

Sample Calculation:
Result = Reading + Cable Loss
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Test report No.:23HEQ036-HO-1
FCCID :AJDT101

Peak Output Power(Conducted):Txich1:2414MHz)

® *RBW 3 MHz Marker 1 [T1l]
*YBW 3 MHz 117.11 dBpV
Ref 120 d4dBnV *att 30 dB SWT 2.5 m3 2.413424000 GH=z
120 ’_#_id‘“-‘-hwh‘“R\nH\
i 110 \\
1 FE \\\\\
HAXE |40 / B 3
jf// \\
Laa
eax
—74 EXT
|-50
Lo
30
z0
Center 2.414 GEz 1.6 Maz/ Span 16 MEz
Dates 9.APR.2003 15:24:33
Peak Output Power(Conducted): Tx(ch2:2432MH?z)
® *RBW 3 MHZ Marker 1 [T1]
*VBW 3 MH=z 116.99 dBuv
Ref 120 dBpVv *Att 30 dB SWT 2.5 ms 2.431504000 GHz
3
izo -“"4__."_*&\
1o /
1 eK \\\\\\
wxr | ,/’,//// \\\h
y “ \\
L a0
PRE
|70 exXr
60
|-50
40
30
26
Center 2.432112 GE=z 1.6 MHz/ Span 16 MHz

Date: 9.APR.2003 15:25:57



@

1l PK
MAHE

Date:

FCCID

Peak Output Power(Conducted): Tx(Ch4:2468MHz)

Test report No.:23HE0036-HO-1
:AJDT101

EXT

*RBW 3 MH=z Marker 1 [T1]
*VBW 3 MHz 116€.59 4Buv
Ref 120 dBpv *Att 30 4B SWT 2.5 mz 2.468416000 GHz
120 x
117 r ‘\\‘\\H\
o0 / \\
| 50 \\\
$-7 0.
60,
|20,
20
Center 2.468 GH=z 1.6 ME=Z/ Span 16 MHzZ

9.APR.2003 15:28:27

.
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DATA OF RADIATION TEST

) A-Pex International Co., Ltd.
' No.2 SEMI ANECHOIC CHAMBER
Report No.: 23HE0036-H0- ¢

Applicant : Pioneer Corporation
Kind of Equipment : DIGITAL WIRELESS SPEAKER SYSTEM (Tx)
. Model No. : XW-HTD630(T)
Serial No. D12
Power : AC120V / 60Hz
Mode : Transmitting (GH1)
Remarks : FOC ID: AJDT101 , 1C Number: 775D-T101
Date 1 3/18/2003 ‘D
Test Distance 3 m _ qSEtzzzéféézzf%fﬁé;;:;ZZZD
Temperature 120 °C Engineer T HirokaUmeyama
Humidity 1 36 %
S Regulation : FCC §15.247(C)
No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN
TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
[MHz] [dBpV] [dB/m] [dB] [dB] [dB] {dBpV/m] [dBsV/m] [dB]
) 1. 49,15 BB 25.3 38.8 12.6 27.9 0.8 6.0 16.8 30.3 835 66,7 53.2
2. 72.09 BB 41.0 45.4 7.2 277 0.9 6.0 27.4 31.8 835 66,1 51.7
3. 08.32 BB 34.5 41.2 10.3 2.7 1.1 6.1 253 32.0 835 582 515
4, 122.88 BB 35.5 47.3 13.0 26.8 1.2 6.0 28.9 40,7 835 546 42.8
5. 147.46 BB 33.7 30.1 152 268 1.3 6.0 20.4 258 835 541 577
6. 172.04 BB 30.9 33.9 161 27.3 1.5 6.0 27.2 30.2 43.5 . 16.3 13.3
7. 344.07 BB 351 360 157 27.0 2.2 6.1 32.1 330 835 51.4 50.5
8 368.64 BB 33.2 236.5 164 27.2 2.3 6.1 30.8 341 835 527 49.4
9, 442,38 BB 32.7 3711 17.8 27.7 2.5 6.2 31.5 35.9 83.5 52.0 47.6
10. 589.84 BB 31.9 39.3 19.0 286 3.1 6.1 31.56 389 835 52.0 44.6
11. 614.42 BB 30.9 351 19.1 286 3.3 6.1 30.8 350 835 527 48.5
12. 663,57 BB 31.1 33.9 19.2 288 3.4 61 31.0 33.8 83.5 52.5 49.7
13. 712,72 BB 32.8 32.4 19.6 28.8 3.5 61 33.2 328 835 50.3 50.7

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

The limit values at frequencies excepting restricted bands indicated
~in 15,205 are values 20dB below |ower peak output powers at each channel.
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DATA OF RADIATION TEST

A-Pex International Co., Ltd.
No.2 SEMI ANECHOIC CHAMBER
Report No.: 23HE0036-H0 = 1

Applicant : Pioneer Corporation

Kind of Equipment : DIGITAL WIRELESS SPEAKER SYSTEM (Tx)

Model No. T XW-HTD630(T)

Serial No. 12

Power : AG120V / 60Hz

Mode > Transmitting (CH2) '

Remarks : FGC 1D: AJDT101 , 1C Number: 775D-T101

Date : 3/18/2003 ,

Test Distance :3m SW

Temperature : 20 °C Engineer —Hi eyama

Humidity 136 %

Regulation : FCC §15.247(C)

No. FREQ. ANT READING  ANT AMP CABLE ATTEN, RESULT  LIMITS MARGIN
TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER

IMHz] {dBuV] [dB/m] [dB] [dB] [dB] [dBu V/m] [dB gy V/m] [dB]

1. 49,15 BB 28.6 45.3 12,6 27.9 0.8 6,0 20.1 36.8 83.4 63.3 46.56

2. 72,09 BB 34.0 43.9 7.2 27.7 0.9 8.0 20.4 30.3 83.4 63.0 531

3. 98.30 BB 29.0 39.9 10.3 26.7 1.1 6.1 19.8 380.7 834 63.6 527

4, 122.88 BB 32.4 44.6 13.0 26.8 1.2 6.0 25.8 38.0 834 57.6 45.4

5. 344.07 BB 37.4 37.8 167 27.0 2.2 6.1 34.4 34.8 83.4 49.0 48.6

6. 368.65 BB 30.7 31.3 164 27.2 2.3 6.1 283 289 834 551 545

7. 442.38 BB 30.7 36.5 17.8 27.7 2.5 6.2 29.5 353 834 53.9 481

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

The limit values at frequencies excepting restricted bands indicated
in 15.205 are values 20dB below lower peak output powers at each channel.
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DATA OF RADIATION TEST

A-Pex International Co., Ltd.
No.2 SEMI ANECHOIC CHAMBER
Report No. : 23HE0036-HO =

Applicant . Pioneer Corporation

Kind of Equipment : DIGITAL WIiRELESS SPEAKER SYSTEM (Tx)

Mode! No. . XW-HTD630(T)

Serial No. 12

Power 1 AG120V / 60Hz

Mode . Transmitting (CH4)

gemarks : §9$8}2602J0T101 , 106 Number: 775D-T101

ate :

Test Distance 3 m _ 5 }.%a%?

Temperature : 20 °C Engineer ——Hiroka-Umeyama

Humidity 136 %

Regulation : FGC §15.247(C)

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN
TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER

[MHz] [dBuv] [dB/m] [dB] {[dB] [dB] [dBxV/m] [dBpy V/m] [dB]

1. 49,16 BB 34.4 52.1 12.6 27.9 0.8 6.0 25,9 43.6 83.5 5H7.6 39.9

2, 98.30 BB 35.7 47.2 10.3 26.7 1.1 6.1 26.56 38.0 83.5 57.0 45.5

3. 122.88 BB 31.2 43.7 13.0 268 1.2 6.0 24.6 37.1 83.5 58.9 46.4

4, 147.46 BB 40.6 39.1 152 26.8 1.3 6.0 363 34.8 83.5 47.2 48.7

5. 270.34 BB 36,7 37.8 18.8 265 1.9 6.0 369 380 460 9.1 8.0

6, ©294.92 BB 43.7 41.7 19.5 26.7 2.0 6.0 44.5 42.5 83.5 39.0 41.0

7. 344.07 BB 43.9 45,1 15,7 27.0 2.2 6.1 40.9 42.1 83.5 42.6 41.4

8. 868.65 BB 37.1 39.9 16.4 27.2 2.3 6.1 347 37.5 83,5 48.8 46.0

9. 442.38 BB 39.8 38.9 17.8 27.7 2.5 6.2 38.6 87.7 83.5 44.9 458

10. 589.84 BB 30.3 39.4 19.0 28.6 3.1 6.1 29.9 39.0 83.5 53.6 44.5

CALCULATION: READING + ANT. FACTOR + CGABLE LOSS — AMP. GAIN + ATTEN.

The {imit values at frequencies excepting restricted bands indicated
in 15.20b are values 20dB beiow lower peak output powers at each channel.
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9 DATA OF SPURIOUS EMISSIONS(1GHz to 26GHz)

A-Pex International Co., Lid.
EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

COMPANY  : Pioneer Corporation. REPORT NO : 23HE0036-HO= 1
EQUIPMENT : DIGITAL WIRELESS SPEAKER SYSTEM  REGULATION : Fec Partl5 Subpart C 15.247(¢)
MODEL : XW-HTD630(T) TEST DISTANCE :3and 1 m
S/IN 112 DATE 1 3/14/2003
FCCID : AJDT101 TEMPERATURE 2 24°C
1C Number 1 775D-T101 HUMIDITY : 30%
POWER : ACI120V / 60Hz
) MODE : Transmitting{Ch1) - Receiving
i%@%”’:j
ENGINEER — —Hhirokatimeyama
PK DETECT
No.| FREQ | T/RREADING| ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS | YFilter | HOR | VER | PK | HOR | VER
{MHz] [dBuV/m] [dB/m]| [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1123900 | 44.7 44.9 30.7 36.9 6.3 0.0 44 8 45.0 88.1 43.3 43.1
2 {48280 | 434 | 445 352 36.8 9.0 0.3 51.1 52.2 74.0 22.9 218
3172420 | 442 44.1 37.6 36.5 11.1 0.2 56.6 56.5 88.1 31.5 316
4 196560 | 44.5 | 44.8 373 37.2 12.7 0.0 573 57.6 88.1 30.8 30.5
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
5 |12067.0 | 47.5 49.2 40.7 36.8 14.9 0.3 57.1 58.8 74.0 16.9 152
6 |14480.6 | 452 46.0 | 43.0 354 16.5 03 60.1 60.9 74.0 13.9 13.1
7 116895.0 | 434 47.9 45.3 364 17.7 0.0 60.5 65.0 §8.1 27.6 23:1
8 [19312.0 ] 432 43.] 40.9 35.9 18.9 0.0 57.6 57.5 74.0 16.4 16.5
9 1217260 | 449 447 40.9 36.6 19.6 0.0 59.3 59.1 88.1 28.8 290
10 [24140.0 | 459 450 | 404 36.5 20.9 0.0 61.2 60.3 88.1 26.9 2738
AV DETECT
[No. FREQ | T/RREADING | ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | AV | HOR | VER
[MHz] [dBuV/m] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meiers RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 [2390.0 | 312 31.6 30.7 36.9 6.3 0.0 31.3 31.7 83.5 522 51.8
2 | 4828.0 | 294 323 35.2 36.8 9.0 0.3 37.1 40.0 54.0 16.9 14.0
) 3172420 | 314 30.7 | 376 36.5 11.1 0.2 43.8 43.1 83.5 39.7 40.4
l 4 | 9656.0 | 30.6 316 | 373 37.2 12.7 0.0 43.4 44.4 83.5 40.1 39.1
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
5 112067.0 | 36.8 379 40.7 36.8 149 0.3 46.4 47.5 54.0 7.6 6.5
6 | 144806 | 320 327 43.0 354 16.5 0.3 46.9 47.6 54.0 7.1 6.4
7 |16895.0 | 30.1 35.7 453 36.4 17.7 0.0 47.2 52.8 83.5 36.3 307
8 |193120 | 299 | 298 | 409 359 18.9 0.0 443 44,2 54.0 9.7 9.8
9 |21726.0 | 314 31.3 40.9 36.6 19.6 0.0 45.8 45.7 83.5 37.7 37.8
10 |24140.0 | 31.7 317 | 404 36.5 20.9 0.0 47.0 47.0 83.5 36.5 36.5

Test Distance 1.0m : Distance Factor{Dfac) = 20log(3/1.0) =9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*The limit values at frequencies excepting restricted bands indicated in 15.205 are values 20dB below lower
} (PK:88.1dBuV/AV:83.5dBuV) peak output powers (PK:108.1dBuV/AV:103.5dBuV) at each channel,



) DATA OF SPURIOUS EMISSIONS(1GHz to 26GHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

COMPANY  : Pioneer Corporation. REPORT NO : 23HE0036-HO = ]
EQUIPMENT : DIGITAL WIRELESS SPEAKER SYSTEM  REGULATION : Fee Partl5 Subpart C 15.247(c¢)
MODEL : XW-HTD630(T) TESTDISTANCE : 3andlm

S/N t 12 DATE 1 3/14/2003

FCCID : AIDTION TEMPERATURE 1 24C

IC Number : 775D-T101 HUMIDITY : 30%

POWER : ACI120V /60Hz

) MODE : Transmitting(Ch2) - Receiving 5

ENGINEER  : Hiroka Umeyama

PK DETECT
No.| FREQ | T/RREADING| ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
) HOR | VER | Factor | GAIN | LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV/m] [dB/m]| [dB] {dB] fdB] fdBuV/m] fdBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
2 | 4864.0 | 433 43.4 35.2 36.8 9.0 0.3 51.0 51.1 74.0 23.0 229
3] 7296.0 | 45.0 44.5 37.6 36.5 11.1 0.2 57.4 56.9 74.0 16.6 17.1
4 1 9728.0 | 43.3 43.8 37.3 37.2 12.7 0.0 56.1 56.6 88.6 325 32.0
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
5 |12157.8 | 46.7 48.1 40.7 36.8 14.9 0.3 56.3 57.7 74.0 17.7 16.3
6 1145895 | 452 46.7 43.0 354 16.5 0.3 60.1 61.6 74.0 13.9 12.4
7 1170204 | 43.2 48.3 45.3 36.4 17.7 0.0 60.3 65.4 88.6 28.3 23.2
8 [19456.0 | 43.2 43.6 40.9 359 18.9 0.0 57.6 58.0 74.0 16.4 16.0
9 |21888.0 | 46.0 46.3 40.9 36.6 19.6 0.0 60.4 60.7 88.6 28.2 27.9
10 [24320.0 | 452 445 404 36.5 20.9 0.0 60.5 59.8 88.6 28.1 28.8
AV DETECT
Noj FREQ | T/RREADING | ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR ] VER | Factor | GAIN | LOSS Filter HOR | VER AV HOR | VER
) [MHz] [dBuV/m] [dB/m}| [dB] [dB] [dB] fdBuV/m] [dBuV/m]{ [dB] {dB]
' Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
2 | 4864.0 | 29.7 299 352 36.8 9.0 0.3 374 | 376 54.0 16.6 16.4
3]7296.0 | 31.8 | 31.1 376 36.5 11.1 0.2 44.2 43.5 54.0 9.8 10.5
B 4 | 9728.0 | 304 30.3 373 37.2 12.7 0.0 43.2 43.1 83.4 40.3 40.3
: ) Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
5 |12157.8 | 34.7 37.3 40.7 36.8 14.9 0.3 44.3 46.9 54.0 9.7 7.2
6 |14589.5 | 32.3 33.0 43.0 35.4 16.5 0.3 472 479 54.0 6.8 6.1
7 170204 | 30.1 374 453 36.4 17.7 0.0 47.2 54.5 834 36.2 28.9
8 |19456.0 | 30.0 30.0 40.9 35.9 18.9 0.0 444 44.4 54.0 9.6 9.6
9 |21888.0 | 32.5 324 40.9 36.6 19.6 0.0 46.9 46.8 83.4 36.5 36.6
10 {24320.0 | 314 313 40.4 36.5 209 0.0 46.7 46.6 834 36.7 36.9

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*The limit values at frequencies excepting restricted bands indicated in 15.205 are values 20dB below lower
(PK:88.6dBuV/AV:83.4dBuV) peak output powers (PK:108.6dBuV/AV:103.4dBuV) at each channel.

29



DATA OF SPURIOUS EMISSIONS(1GHz to 26GHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

COMPANY  : Pioneer Corporation. REPORT NO ¢ 23HEG036-HO = §
EQUIPMENT : DIGITAL WIRELESS SPEAKER SYSTEM  REGULATION : Fec Part15 Subpart C 15.247(¢)
MODEL : XW-HTD&3(T) TEST DISTANCE :3and Im
S/N 112 DATE 1 3/14/2003
FCCID : AIDTI101 TEMPERATURE 1 24C
IC Number : 775D-T101 HUMIDITY : 30%
POWER : ACI120V / 60Hz
MODE : Transmitting(Ch4) - Receiving S
ENGINEER \ : —Hiroka-Unfyama
PK DETECT
Noj FREQ | T/RREADING| ANT | AMP |CABLE|RBand-Pass RESULT Limit MARGIN
HOR | VER | Factor { GAIN | LOSS Filter HOR | VER PK HOR | VER
[MHz]} [dBuV/m] [dB/mj| [dB] [dB] {dB] [dBuV/m] [dBuV/m]{ [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 ]2483.5 | 44.7 456 30.7 36.9 6.3 0.0 44.8 457 88.7 . 439 43.0
2 | 4936.0 | 429 43.1 35.2 36.8 9.0 0.3 50.6 50.8 74.0 23.4 232
3 1 7404.0 | 46.1 456 37.6 36.5 11.1 0.2 58.5 58.0 74.0 15.5 16.0
4 | 9872.0 | 43.8 43.3 373 37.2 12.7 0.0 56.6 56.1 88.7 321 326
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
5 }12337.8 | 46.1 46.1 407 36.8 14.9 0.3 55.7 55.7 74.0 18.3 18.3
6 148080 | 43.6 43.4 43.0 354 16.5 0.3 58.5 58.3 88.7 30.2 304
7 P17273.1 | 43.7 475 453 | 364 17.7 0.0 60.8 64.6 88.7 27.9 24.1
8 [19744.0 | 434 43.4 40.9 359 18.9 0.0 57.8 57.8 74.0 16.2 162
9 1222120 | 44.9 44 4 40.9 36.6 19.6 0.0 593 58.8 74.0 14.7 15.2
10 | 24680.0 | 453 45.5 40.4 36.5 20.9 0.0 60.6 60.8 88.7 28.1 27.9
AV DETECT
INo.| FREQ | T/RREADING | ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER { Factor | GAIN | LOSS Filter HOR i VER AV HOR | VER
[MHz] [dBuV/m} [dB/m]}| [dB] [dB] [dB] [dBuV/m} [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 }2483.5 | 31.0 32.4 30.7 36.9 6.3 0.0 31.1 32.5 83.5 52.4 51.0
2 | 4936.0 | 29.6 29.6 352 36.8 9.0 0.3 37.3 37.3 54.0 16.7 16.7
3 | 7404.0 | 33.0 32.9 37.6 36.5 11.1 0.2 454 45.3 54.0 8.6 8.7
4 19872.0 | 304 30.4 37.3 37.2 12.7 0.0 43.2 43.2 83.5 40.3 403
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Diac
5 |12337.8 | 326 33.7 40.7 36.8 14.9 0.3 4272 43.3 54.0 11.8 10.8
6 |14808.0 | 30.4 304 43.0 354 16.5 0.3 453 45.3 83.5 38.2 38.2
7 117273.1 | 29.9 374 45.3 364 17.7 0.0 47.0 54.5 83.5 36.5 29.0
8§ [19744.0 | 302 299 40.9 35.9 18.9 0.0 44.6 44.3 54.0 9.4 9.7
9 (222120 | 314 31.2 40.9 36.6 19.6 0.0 45.8 45.6 54.0 8.3 8.4
10 |24680.0 | 32.0 32.0 40.4 36.5 20.9 0.0 47.3 473 83.5 36.2 362

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*The limit values at frequencies excepting restricted bands indicated in 15.205 are values 20dB below lower
(PK:88.7dBuV/AV:83.5dBuV} peak output powers (PK:108.7dBuV/AV:103.5dBuV) at each channel.
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Test report No,:23HE0036-HO-1
FCCID :AJDT101

Out of Band Emission(Conducted) :Tx(Ch1:2414MHz)30MHz-1GHz

® *RBW 100 kHz Delta 2 [Tl FXD]
*YBW 300 kEz -45.35 dB
Ref 120 dBpvV *Att 30 dB *SWT 245 ms ~1.41¢000000 GHz
120 Marker] 1 [Tl FXD]
45.B8 dBuv|
110 1L 00GOoo0poD. GH
1 FK
HAZH | 100
IFXD 95.p26 dBup
»

PRE
|70 BXT
?%,‘m m. A -l' v .V‘Ir rvlv"“. "v'\-l ‘-'-‘ L W
40
|20

FRD—|
20
Start 30 MHz 97 MEz/ Stop 1 GHz
Date: 9.APR.2003 15:57:16
. s
Out of Band Emission{Conducted) :Tx(Ch1:2414MHz)1GHz-3GHz
® *RBW 100 kHz Delta 2 [Tl FXD]
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Test report No.:28HE0036-HO-1
FCCID :AJDT101
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Test report No.:23HK0036-HO-1
FCCID :AJDT101
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Test report No.:23HE0036-HO-1
FCCID ‘AJDT101
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Test report No.:23HE0036-HO-1
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Test report No.:23HE0036-HO-1
FCCID :AJDT101
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Test report No.:23HE0036-HO-1
FCCID AJDT101

Band Edges :Tx(Chl1:2414MHz)
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DATA OF POWER DENSITY(CONDUCTED)

A-Pex Internationa Co., Ltd.
EMC HEAD OFFICE DIVISON No.3 Measurement

: 23HE0036-HO- ¥
: Fee Part15 Subpart C 247(d)

: 2003/04/09
:21deg.C
1 41%

ENGI&%ER : Hiroka Uineyama

Company : Pioneer Corporation Report No.
Equipment : Digital Wireless Speaker System(Tx) REGULATION
Maodel : XW-HTD630(T) Test Distance
Sample No. : 12 Date
Power : AC120V/60Hz Temperature
Mode : Transmiting Humidity
FCCID  :AJDTIOL
IC No. : 775D-T101
ch FREQ S/A Cable |ATTEN] Result | Limit | Margin
Reading Loss
[MHz] fdBuV} [dB] [dB] |[dBuV]| [dBm] | [dB]
Low(l) [2414.0 106.74 2.1 0.0 108.8 8.0 6.2
Mid(6) |2432.0 106.72 2.1 0.0 108.8 8.0 6.2
High(11) 2468.0 109.72 2.0 0.0 111.7 8.0 3.3
Sample Calculation:

Result = Reading + Cable Loss
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Test report No.:23HEQ036-HO- 1
FCCID ‘AJDT101

Power Density : TX(Ch1:2414MHz)
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Test report No.:23HE0036-HO-1
FCCID 'AJDT101

Power Density : TX(Ch4:2468MHz)
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